
HAND DELNERY o 
m 

C 
rT'\ 
C"') 

I 
N < m 

Q 
I,-I 

U 
(j) 

CJ 

LA W OFFICES 

ROSE, SUNDSTROM & BENTLEY, LLP 

2548 BLAIRSTONE P ES DRIVE 


TALLAHASS ;E, FLORIDA 32301 


FREDERICK L. ASCHAUER, JR. CE mAL FLORIDA OFFICE 
CHRlS H. BENTLEY, P.A. SANI_ANDO CENTER(850) 877-6555 
ROBERT C. BRANNAN 	 2 180 W. STATE ROAD 434, SUITE 2118 

FAX (850) 656-4029 F. MARSHALL DETERDING 	 LONGWOOD, F LORIDA 32779 
JOHN R. JENKINS, P.A. www.rsbattorneys.com (407) 830-6331 
KYLE L. KEMPER FAX (407) 830-8522 
STEVEN T. MINDLIN, P.A. 

CHASITY H. O'STEEN REPlY TO CF.NTRAL FLORIDA OFFICE 

WILLIAM E. SUNDSTROM , P.A. 


DIANE D. TREMOR, P.A. MARTIN S. FRIEDMAN, P.A. 

JOHN L. WHARTON BRIDGET M. GRIMSLEY 
[...]
PARCEL 4: All that part of the South Half of the South Half of the North Half of Section 
32, lying East of Tamiami Trail; all of the South Half of the South Half of the North Half 
of Section 33; and all that part of the South Half of the South Half of the North Half of 
Section 34 lying West of the Atlantic Coastline Railroad right-of-way; all in Tovvnship 42 
South of Range 24 East, EXCEPT: from a point of reference commence at the SE corner 
of the NW 1/4 of Section 32, Township 42, Range 24; from said point of reference run 
thence N 89°59'28" West, along the South boundary of said NW 1/4, 1425-41 ft . to an 
intersection with the Easterly right-of-way line of U.S. Highway #41 (State Rd 45), said 
point of intersection also being the point of beginning; From said point of beginning run 
thence north 30° 10' 36" W, along the Easterly right-of-way line of U.S. Highway #41, 



514.89 ft . to a point; thence S. 89°59'28" E. 516.93 to a point; thence S. 0°0'32" W 445·07 
feet to an intersection with the South boundary of said NW 1/4; thence N 89°59'28" W, 
along the South boundary of said NW 1/4, 258.04 feet to the point of beginning; the 
above described tract or parcel ofland containing 3.96 acres more or less. 

PARCEL 5: That port of the S 1/2 of the NW 1/4 of Section 32, Township 42 South, 

Range 24 East, Charlotte County, Florida, more particularly described as follows: For a 

point of reference commence at the Southeast Corner of the NW 1/4 of said Section 32; 

from said point of reference run thence N 89°59'28" W along the South boundary of said 

NW 1/4 1425,41 feet to an intersection with the easterly right-of-way line of U.S. 

Highway #41 (State Road No. 45), said point of intersection also being the point of 

beginning of the lands hereby conveyed; from said point of beginning run thence N 30° 

10' 36" W, along the easterly right-of-way of U.S. Highway 41, 514.89 feet to a point; 

thence S 89°59'28" E, 516.93 feet to a point; thence S 00°00'32" W 445.07 feet to an 

intersection with the South boundary of said NW 1/4; thence N 89°59'28" W, along the 

South boundary of said NW 1/4 , 258.04 feet to the point of beginning, containing 3.96 

acres more or less. 

LESS: 

With the exception of the following described property: 

Begin at SE corner of Section 32, Tmvnship 42 South, Range 24 East, Charlotte County, 

Florida, thence Northerly along the East line of said Section 32 for 992.07 feet; thence 

Westerly parallel to the South line of Said Section 32 for 2816.35 feet to the North­

easterly right-of-way, 100 feet from center line of State Road 45 (US 41), thence 

Southeasterly along said right-of-way for 852.86 feet to the most Westerly corner of a 

parcel previously deeded; then Northeasterly, perpendicular to said right-of-way for 

710.00 feet; then Southeasterly, parallel to said right-of-way for 637.8 feet to a point 50 
feet, measured on a perpendicular north of south line of said Section 32, thence west 
parallel to said south line for 816.6 feet to said Northeasterly right of way, thence 
southerly along said right-of-way for 57.5 feet to the south line of said Section 32; thence 
easterly along said south line for 222.62 feet to the point of beginning, contianing50.32 
acres. 

PARCEL 6: All that part of Section 31, Township 42 South, Range 24 East lying East of 
State Road 45 R/W. 

PARCEL T All that part of the E 1/2 of the Southeast 1/4 of Section 34, Tmvnship 42 
South, Range 24 East, Charlotte County, Florida, lying southwest of the Seaboard Coast 
Line Railroad right-of-way, and east of the former Seaboard Air Line Railroad (Old 
Atlantic Coast Line Railroad) right-of-way. 

PARCEL 8: That portion of the Southwest 1/4 of the Southwest 1/4 of Section 35, 
Township 42 South, Range 24 East, lying Southwesterly of the Seaboard Coastline 
Railroad right-of-way, Charlotte County, Florida. 

Page 2 

http:contianing50.32


PARCEL 9: A parcel of land lying in Section 34, Township 42 South, Range 24 East, 
Charlotte County, Florida, being more particularly described as follows: 
Commence at the Northeast corner of the South 1/2 of Section 22, Township 42 South, 
Range 24 East: thence N.89°56'59"W., along the North line of the South 1/2 of Section 
22, Township 42 South, Range 24 East, a distance of 3045.31 feet to a point lying on the 
Northeasterly line of a 100' wide strip of land, formerly known as the Seaboard Air Line 
Railroad right-of-way and the Point of Beginning; thence S. 11°08'05"E., along said 
Northeasterly line, a distance of 13,655.13 feet to the South line of Section 34, Tmvnship 
42 South, Range 24 East; thence N89°54'04"W. along the South line a distance of 101.83 
feet; thence N.11°08'05"W. a distance of 15,086.56 feet to the North right-of-way line of 
Oil Well Road; thence S.89° 49'01"E., along said North right-of-way line, a distance of 
101.98 feet to said Northeasterly line of a 100' wide strip of land, formerly knmvn as the 
Seaboard Airline Railroad right-of-way; thence S.11°08'05"E. along said line a distance of 
1431.63 feet to the Point of Beginning. 

LESS AND EXCEPT that portion of the above-described parcel lying North of the 
Southerly right-of-way line of Interstate Highway 75. 

LESS AND EXCEPT that portion of the above described parcel lying in the Seaboard 
Coast Line Railroad right-of-way. 

Total acreage Parcels 1 through 9 is 1550 acres, more or less. 

Page 3 

http:15,086.56
http:13,655.13


EXHIBIT "e" 


(Detailed Map Showing Township, Range and Section) 

9 




I -: I "'-1" \~ I \. - I 

:;I, /--- '\ """ -=­<...... '~~r---7 ~~. 
>29 --I-=-4-I -" -IT'--" ,,---. - - - ­-' + --­ If \~,(- 'l,.. l'" ,~--!

... 
+--

I "" 
-

,,' 
1? ' 

~ , 
r~ '- (' ~.. ---'_ )"" II 

~2~~/ -) 
5 

D 
~4- .- .... 2..; 

,,'''-....---:-:, ,­
" , I \ .:' 

' 

- ~-:.----= --S...1. N 
- '2, ' -"-/ . \0 

'~- ~ t =· "" , - ,. . I.\! ". 

'-~ I 
 " i ,j~} '2~ 

,c:;'J~ - 2000 
-... • - ....... 22 ._25 ) ,,:,~.~
n ~ R~ ...... .- ~ 

( ,• t ., \ ,--;. 
~: I ' / \ 

\ .......... 1-~ <~ 
" ,, './>'!.l/ 

..., -~ I , I-­" _.: ! \ { " \~~i' 
( 

\J_ 

<:"'~'-~ 
\ 

- ~------ -<" ~:6 --'--
-,I ii '" 

jr.C} 

( - ~ 

'" I 

C, 

par~ 
l 
I Parcel8~ 

-L 
+­"----r 
I· 

jI 
. \\ 'I "' f 

I'-- ~ ~ 
"- ,"--:/~--'/'1- - \ tl 'lOx-l I 

/ J 1\_~~r~~~ ~' -', I' 
/ 

/ , 1
/ /1 .... I / ,;..\,:. _ --~1~----- "# ~~-- =~-- ' 

,/' ,/ '. ",,"" ". . .. ."" ~ 4 ' n , . ...~--.... ' 
,'" ,//1 ... ~... f ~o/,:" 5 . Ir\,),26 
/// ' . I

/ 
/ 

1.,/ ~'~\JIJ,.~~,._~....._..JI i" ~--" 3.~ ·-- , ~ 

\------ -----/1-- \ 

/" _':.:.':.-: ___ - - I 'I \ 
.' 

':? 

' " ,/ !-
- I )\ -­..... ~ ' 



EXHIBIT "D" 


(Detailed Map Showing Existing Lines and Facilities) 

10 




3 ~z Sm! 

a t~ Sm!

i ~',

I~ . 

I ' 
I 

.).. _ . - - . . . :. .... -~ 

I ' 
'j : 

" ~ 

i" 

1 ' - '" -

i i -.~ - _..1 -­

I- ":'i 

' in _ 'll' 
1'-' 

i _ 

~---- };~ . 

• I 1 
-­ - . ... - . -

1' ,:.., - .. 
. ~ 

u _ z 
- I 

nn 
c ' I ·.~~ ! u ~ 

In 
'Y" 
' \ 

- '-.:8 



EXHIBIT "E" 


(DEP Permit No. FLA014548) 

11 




Charlie Crist Florida Departnlent of Govemor 

Enviro111nental Protection Jeff Konkamp 
Lt. Govemor

South District 
PO. Box 2549 Michael W. Sole 

Fort Myers, Florida 33902-2549 Secretary 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FLAOl4548 
PA FILE NUMBER: FLAO 14548-0 13-0W I P 

Nonh Fort Myers Utility, Inc. ISSUANCE DATE: February 5,2008 
EXPIRATION DATE: February 4, 2013 

RESrONSIIJLE AUTHORITY: 

Mr. A. A. Reeves, III 
Vice President 
P.O. Box 2547 
Fort Myers, FL 33902 

(239) 543-1005 

FACILITY: 

Nonh Fort Myers Utility WWTF 
4100 Del Prado Blvd. North 
Nonh Fort Myers, FL 33903 
Lee County 
Latitude: 26 0 43' 58" N Longitude: 81 0 53' 54" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida Administrative 
Code (F.A.C.). The above named permittee is hereby authorized to operate and expand the facilities ShOV.ll on the application and 
other documents attached hereto or on file with the Department and made a part hereof and specifically described as follows: 

TREATMENT FACILITIES: 

EXISTING 

The facility is an existing 3.5 million gallons per day (MGO), annual average daily flow (AADF), extended aeration process domestic 

wastewater treatment fac ility consisting of a headworks with an influent mechanical screen, a by-pass bar screen, grit removal, two 0.5 

million gallons (MG) surge tanks, a 2.217 MG oxidation ditch, two 90 foot diameter clarifiers, a chemical feed system to aid in 

suspended solids removal, two 1.75 MGD travelling bridge filters, two 36, 170 gallon chlorine contact chambers, a 48,586 gallon 

reject chlorine contact chamber, a sodium hypochlorite disinfection system, a 0.4 MG sludge holding tank, a residuals drum thickener 

with polymer feed system, a lime silo, two 41,700 gallon lime stabilization basins, and a 1.0 MG reclaimed water storage tank. 


PHASE I EXPANSION 

The permittee shall expand the facility to 5.0 MGD, AADF in Phase I. Phase 1 consists of the addition of the following: 


A second headworks with a manual bar screen, a mechanical bar screen, and a grit removal system, 

A flow splitter box for the biological treatment systems, 

A 2.5 MGO AADF oxidation ditch system (1.370 MG aeration basin and 0.404 MG anoxic basin), 

A flow splitter box for the clarifiers, 

A 100 foot diameter clarifier, 

Three disk filters (twelve 53 square foot disks per filter), 

A clarifier sludge collection structure, 

A 0 .106 MG chlorine conlact chamber, 

A belt filter press for residuals, 


Page 1 of29 



,'V' '" rVr! IVlyers Utility WWTF PERMIT NUMI3ER: FLMI-45-18 
PFRMITTEE: Nonh Fon Myers Utility, Inc. PA fiLE NUM[3[R: FLAO 145-48-013- DW 1 P, RA 

P.O. Box 2547 
Fon Myers, FL 33902 

A SCADA system, 
An electrical building, 
An emergency power generator, and 
Pump stations for the equalization basins, return activated sludge, waste activated sludge, the new chlorine contact basins, the 
existing injection well, reuse, and sludge transfer. 

The pennittee shall construct the piping and appunenances associated with the above modifications. The existing oxidation ditch shall 

be limited to 2.5 MGD AADF. 


PHASE 2 EXPANSION 

The pennittee shall expand the facility to 7.5 MGD, AADF in Phase 2. Phase 2 consists of the addition of the following: 


A third 2.5 MGD AADF oxidation ditch system (1.370 MG aeration basin and 0.404 MG anoxic basin), 

A fourth clarifier (100 foot diameter), 

The founh and fifth disk filters (twelve 53 square foot disks per filter), 

A fourth ch lorine contact chamber (0.106 MG), 

A second belt filter press, and 

A 1.15 MG reuse storage tank, and 

A second deep injection well . 


The pennittee shall construct the piping, appurtenances, and additional pumps associated with the above modifications. 

DISPOSAL: 

Underground Injection: An existing 4.0 MGD maximum flow perm itled capacity underground injection well system U-OO I 
consisting of one Class I injection wells discharging to Class G-IV ground water. The injection well system is permitted under 
Department pennit number I28646-002-UOIl M and must comply with the conditions contained therein. Underground injection well 
system U-OO I is located approximately at latitude 26 043' 58" N, longitude 81 052' 54" W. 

Underground Injection: A new 7.9 MGD maximum flow permitted capacity underground injection well system U-002 consisting of 
one Class I underground injection wells discharging to Class G-I V ground water. Underground injection well system U-002 is located 
approximately at latitude 26 0 43' 48" N, longitude 81 052' 51" W. The injection well system U-002 is permit1ed under Depanmcnt 
penn it number 128646-004-UCII M and must comply with the conditions contained therein. 

REUSE: 

Land Application: An existing 6.25 MGD MDF pennitted capacity slow-rate public access (R-OO I) consisting of irrigation of golf 
courses, residential areas, and other common irrigation areas within a general reuse service area as outlined in the map anached to this 
permit. Reject is disposed in Class I injection well U-OO I, located at the wastewater treatment facility. 

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set fonh in Pages I through 29 of this 

permit. 


Page20f29 



1,",-\",11...11 I . I'wnn ron Myers Ullilty WWTf PERMIT NUMBER: fLAOl4548 

PERMITTEE: North Fort Myers Utility, Inc. PA fILE NUMBER: fLAO 14548-0 13-DW I PIKA 
P.O. Box 2547 


Fort Myers, FL 33902 


L RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. 	 Underground Injection Control Systems 

I . 	 During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to discharge effluent to 
Underground Injection Well Facility U-OO I located at the wastewater treatment facility . Such di scharge shall be limited and monitored by the permittee as specified 
below and reported in accordance with condition I.e. I 0: 

--_. --------- . _- -- - - - - - . . - - ----- - ---- - -- ­

' 

Ernu~nt Limitations 
_ _ _ 

Monitoring R~quirtm~nts 

r2r.m~ttr Units 1\lax/l\tin 
Annual 
Average 

Monthly 
Averag~ 

W~duy 

AVfral:~ 

Singl~ 

Sampl~ 

Monitoring 
Frequ~ncy 

Simpte Ty p~ 

Monitoring 
Location Sit~ 
Numb~r 

Not~5 

Flow MGO MaXimum - - Continuous Recording flow meters 
and totali zers 

FLW-0 3 Sce 
Cond .I. A 3. 5 

DOD, Caroonaccous 5 day, 20C MGIL Maximum 20.0 30.0 45.0 60.0 5 0 ays/Week 16-hour flow EFF-OI 
proportioned 

composite 
Solids, TOial Suspended MG/L MaXimum 20.0 30.0 45 .0 60.0 50ays/Week 16-hour flow EFF-OI 

proportioned 
co mposi le 

pH SU Ran ge - - - 6.0 to 8.5 Continuous Meter EFF-OI See 
Cond .I. A.4 

-

Page 3 of29 



"V,'" I VII iVl)'ers UtilIty WWTF PERMIT NUMBER: FLAO 14548 
PERMITTEE: North Fort Myers Ulility, Inc. PA FILE NUMBER: FLAO 14 548·0 13-DW I P,' RA 

P.O . Box 2547 
Fort Myers, FL 33902 

2. Efnuent samples shall be taken at Ihe monitoring sile local ions listed in Penllit Condilion I. A. I. and as described 
below: 

Monitoring Location Description of Monitoring Location 
Site Number 

EFF-OI Sample point at discharge oUllet of the reject chlorine contact 
chamber. 

FLW-03 Flow meter Ihat measures emuent flow discharged into deep 
injection well # I. 

3. 	 The maximum flow to Injeclion Well Facility U-OOI shall not exceed 4.0 MGD. 

4. 	 Hourly measurement of pH during the period of required operator attendance may be substituted for continuous 
measurement. [Chapfer 62-60 I. Figure 2] 

5. 	 Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually. [62-601.200{l7) 
and .500(6)} 

6. 	 Disinfection is not required for discharge to Class G-IV waters using Class I wells. However, the permittee must 
maintain the capability for disinfection at a level that is consistent with the alternate disposal mechanism approved for 
this facility pursuant to Rule 62-600.540(5), F.A.C. [62-600. 540(l)} 

Page 4 of29 



rAULll Y: North Fort Myers Utility WWTF PERMIT NUMBER: FLAOl4548 

PERMITTEE: North Fort Myers Utility, Inc. PA FILE NUMBER: fLAO 14548-0 IJ-OW I P/RA 
P.O. Box 2547 

Fort Myers, FL 33902 


7. 	 During the period beginning upon placing the new facilities into operation and lasting through the expiration date of this permit, the permittee is authoriz.ed to 
discharge effluent to Underground Injection Well Facility U-002 located at onsile. Such discharge shall be limited and monitored by the permittee as specified below 
and reported in accordance with condition I.e. 10: 

Efnutot Limitatioo5 Monitoring Rtquirtmtnts I 
I 

I 

Paramtlrr Unils I\laxJMin 
Annual 
Avtragt 

Monthly 
Avtragt 

Wttkly 
AHragt 

Singlt 
Samplt 

Mooitoring 
Frtqutncy Sampk Typt 

Monitoring 
Location Silt 

Numbtr 
NOlrs 

Flow MGD Maximum - - - - Continuous Recording !low meters FLW-04 See 
and lotalizers Cond.I.A.9. 

II 

[la~, Carbonaceous 5 day, 20C MGIL Maximum 20.0 JO .O 45.0 60.0 5 Days/Week 16-hour flow HF-OI 